HYDRAULIC
LIFT KIT

PARTS LIST
MODEL 18709




BOLENS HYDRAULIC LIFT KIT

REF.
NO.

OO NO OV S, WN —

10
11
12
13
14

15

16
5 AT
18

19

20
21
22
23
24
25
26
27
28
29
30
31

5 5

.;1+
.=

>

33 =

-3b.

. v, : ,
- ’ L
-1 ““" i 36
-I 1

M
38

39

40
4

- ®Common Hardware - Purchase Locally (Grade 5 where applicable)

PART
NO.

1100045
1100242
1716729
1107382
1714777
1714774
1100078
1100088
1714776
1714791
1715644
1186230
1727411
1714781

1108887
1722035
1722034
1722039

1106880

1107382
1722022
1722021
1185874

1177158
1722036
1722038
1722030
1722029
1722028
1722037

1722027

1722026
1722025
1185598

1722023

1100240
1114850

1722031
1722032
1722033

NO.
DESCRIPTION REQD.
Capscrew, 5/16-18x1 ... 2
Lockwasher, 5/ .. .. .. 9
BEORTY WAL LAl e i 4
BoAT oy STRSEERE Foe 1
ROEEOPOrt - .. .. it 1
L TOTUT R R S o 1
Capscrew, 5/16 -18x 7/8 .. 2
Capscrew, 5/16 -18x 1/2 .. 1
Rod Support Bracket 1
ContEdl Rod .. . s 1
GUE B . &, ek v ekt 1
Hex Nut, 5/16 - 18 ... .. 7
Decal (Hydraulic Lift) .... 1
Hydraulic Power Unit Assy.

(Incl. Ref.Nos. 15 thrud41) 1
Jam Nut, 3/8-16 ...... 1
Comb. Washer.......... 1
L AR s RS 1
kel i oEh . . 1
Capscrew, 5/16 - 18 x 1-1/8 1
Washer, 5/16 x 11/16 .... 2
ODFNG'SIIVE v it s 1
Return Spring . ........ 1
L R S O S 2
Body and Spool Valve . . ..
T R P 2
RaD'RIng .40k, . A 1
TR YRR A S 1
REHEPPIOg ~o'7 .5 28 . . . . 1
BEHRT DOTING 7. . . o 1
L g | SO B SRR 1
ERE SN 2 i ek, o d 1
DT R SR, L SN SR 1
S AR 1

~ Drive Gear & Shaft Assy. .. 1
S P o 58 S S 2

BENOREE 8N S s 1
EeCKWasher ... .o ... .. 6
Screw, No. 10 - 32 x 1/2

Fillister Head . ... .. .. 6
e Plug, ... 1
Fiber Washer .......... 1
BRSERVOIT: ... . R Wi . ]

e
NO.

42
43
44
45
46
47
48

49
50
o1
52
53
54
05

- 96

o/
08
59

60
61
62
63
64
65
66
67
68
69
70
71
12
/3
74
75

76
17

78

79
80

N.1.

PART
NO.

1100346
1731433

1714784
1714779

1103466
1714690
1111267

1714792
1732136
1722345
1714789
1722473
1718107
1718106
1103995
1107383
1714780
1714788

1110110
1100064
1714820
1100080
1100257
1714783
1714790
1105019
1721625
1721626
1721627
1727440
1721628
1728635
1728636
1728637

1721632
1713783

1111615

1100243
1186231

1730354

MODEL 187
|
>~ Nt

DESCRIPTION ‘;REQ'D.
Cotter Pin, 3/32x3/4 .3 3
Swivel Block .. ...... )t 9
Otud . i, .« TR . T 'l
Adaptor . i JE R, . .3 HARE
Set Screw, 5/16'- 18 x 3/8. |
Drive Belt, 31.:% .... 3%, |
Carriage Bolt, 5/16 - 18 x

13 (A DR e }
Pump Pulley ".%:. ... e
Mount Assembly ........ ¥
Pump Support ......... I
Pump Support ......... !
Mounting Bracket ...... ]
HO0SB, 20" . iniii . . B |
HOSE, 22 Tk . . . LA
Star Washer, 3/8 ........ 2
Flat Washer, 3/8 ....... 2
Lever Link ........ s

Hydraulic Cylinder Assy.
(Incl. Ref. Nos.68 thru 76) 1

Lock Nut, 1/2-13 ...¢.. &2
Capscrew, 1/2-13x1-1/2 . 1
Lift Indicator ....... y. . 1
Capscrew, 1/2-13x2-3/4 . 1
Washer, 1/2 ... s sl . l
SDACBY. + v o5 o T

Mounting Bracket ... ... l
Elbow, 1/4 Street 90° . ... 2
Head . . .. i ot I
00 RiNGEES S5ty viataiots « . 3
TUDB: . AR ki s T . | |
Decal (Lift Position) .... 1
Washer ... . kalsoes, ok . 2

Piston Rod Assy., 5/8 Dia. . 1

Guide, 5/8 1.D. ' k.4 1
"0 Ring, 5/8 1.D. .. ... . 1
evis . i AR e X 1
BOacHr. v st Ll &8 i 4
Screw - Hx. Hd. Cap,.

- 3/8-16x31/2...... 2
Washer - Lock, 3/8 ...... 4

Nut - Hex, 3/8-16 ..... 4
Spray Paint, Black |



